ALASKA POLLUTANT DISCHARGE ELIMINATION SYSTEM
PERMIT FACT SHEET - PRELIMINARY DRAFT

AKO0038661 — Hilcorp Alaska LLC., Endicott Operations

ALASKA DEPARTMENT OF ENVIRONMENTAL CONSERVATION
Wastewater Discharge Authorization Program
555 Cordova Street
Anchorage, AK 99501

Public Comment Period Start Date: TBD
Public Comment Period Expiration Date: TBD
Alaska Online Public Notice System

Technical Contact: Amy Wockenfuss
Alaska Department of Environmental Conservation
Division of Water
Wastewater Discharge Authorization Program
555 Cordova St., 3" Floor
Anchorage, AK 99501-2617
(907) 269-8874
Amy.wockenfuss@alaska.gov

Issuance of an Alaska Pollutant Discharge Elimination System (APDES) permit to:
[...]
strainer/backwash water when operational. A large portion of the water extracted from the intake
basin is returned without treatment or heat addition to prevent freeze-up or clogging of the intake
basin. This recirculating line was formerly called the marine life return system but has since been
renamed as the continuous flush system (CFS). Periodically, treated seawater from the POW is
used to test the fire water distribution/suppression system and results in a discharge to the storm
water system (Appendix A, Figure 4), a system which is regulated separately from this Permit.

AKO0038661 — Hilcorp Alaska, LLC, Endicott Operations Page 2 of 29



Lastly, camp domestic wastewater is treated in a wastewater treatment plant (WWTP) and
commingled with effluent from the POW and STP and discharged out of Outfall 001A. The CFS
has a separate outfall, 003A. The following section describes each of these facilities and outfalls in
more detail.

2.1.2 Outfall 001A - Combined Outfall for 002A and 002B
Outfall 001A includes commingled effluent from multiple sources. The waste streams that
commingle into Outfall 001A are considered “internal outfalls.” The configuration of these
systems that commingle into a single outfall complicates the evaluation of the combined effluent
characteristics. While some of these sources have current discharges that enable updating effluent
characteristics using recent data, other sources are not currently discharging. Therefore, for those
placeholder discharges that are not discharging currently, DEC must use representative
information and data from past permit terms when discharges did occur. To evaluate combined
effluent characteristics in this circumstance, DEC must apply the principles of mass balance using
new and old data. Accordingly, the mass balance approach requires an understanding of the origin
of these various commingled waste streams. The following sections describe how multiple
wastewater sources are commingled and discharged.

2.1.2.1 Internal Qutfall 002A - Strainer/Filter/Drinking Water RO Description

The STP and POW wastewater streams are commingled under internal Outfall 002A. Outfall
002A is considered an internal outfall because it can commingle with other waste streams before
being discharged to receiving water. The STP is designed to prepare seawater for waterflood
injection at various points onsite to maintain formation pressures and allow EOR from
production wells located on Duck Island and/or Liberty. The POW is designed to accommodate
the needs of both the MPI and the SDI personnel as well as additional personnel anticipated to be
associated with Liberty or other potential projects.

When significant volumes of seawater are required and oceanographic conditions dictate, the
STP and POW share a pretreatment step where incoming seawater passes through a clarifying
tank. Periodically, the incoming seawater is sediment-laden during breakup due to inputs from
the Sagavanirktok River Delta and requires the addition of clarifying agents. Once the seawater
passes this pretreatment step, it is treated separately in the STP and POW. STP effluent makes up
the over-riding volume of discharge for internal Outfall 002A and, while being very similar in
composition but negligible in comparative volume to STP effluent, POW effluent is included as
a component of internal Outfall 002A for compliance only (See POW description below). In
these situations, both the STP and POW discharges would contain these clarifying agents. The
individual STP and POW systems are detailed separately in the following paragraphs.

STP Description: The STP draws in seawater from Stefansson Sound at the seawater intake
basin to strain, heat, filter, and disinfect the seawater prior to deaeration and injection of biocides
and corrosion inhibitors into filtered seawater to produce waterflood used in EOR and other
industrial uses. The STP has a design capacity of 3.0 million gallons per day (mgd).

When the existing STP is operational, seawater sediment loads can vary greatly, particularly
during spring break-up and summer months. Seawater is strained to remove detritus and reduce
suspended solids and sediment prior to filtering using multimedia vessels and ultimately to

AKO0038661 — Hilcorp Alaska, LLC, Endicott Operations Page 3 of 29



prevent blocking the pore spaces in oil reservoir rock that could restrict the flow of oil into a
producing well. The first-stage filter feed strainers are continuously backwashed, while the
second-stage multimedia filters are backwashed as needed based on differential pressure,
concentrations of suspended solids, and filtration rates. Disinfection occurs after straining but
prior to multimedia filtration to prevent biofouling due to bacterial growth in the system.
Because chlorine is in filter backwash, sodium metabisulfite is used to reduce total residual
chlorine (TRC) prior to commingling with other discharges (Appendix A, Figure 5).

Downstream of the strainers, incoming seawater is heated and a small portion flows back to the
intake basin to prevent freezing when necessary. Chlorine injection is downstream of the freeze
protection line before the multimedia filters so the only potential pollutant is temperature.
Because any additional chemicals needed to prepare the waterflood for injection are after the
multimedia filters, these chemicals are not included in either the STP discharge or in this freeze-
protection line (See Appendix A, Figure 4). Nonetheless, a discussion of these waterflood
conditions chemicals is appropriate even if they are not in the discharge.

Oxygen is corrosive to carbon steel pipelines used for injection. During conditioning of
waterflood, increased temperatures reduce viscosity and aid in stripping dissolved oxygen in the
deaeration process. The waterflood is conditioned with oxygen scavengers, antifoaming agents,
corrosion inhibitors, and biocides prior to injection into the petroleum formation. This protects
piping from corrosion, prevents biological growth that could contribute to clogging formation
pore spaces, and suppresses growth of sulfate-reducing bacteria responsible for producing
poisonous hydrogen sulfide gas. Due to the piping layout and strategic locations for chemical
injection, these waterflood chemicals cannot be present in the wastewater from the STP.
However, HAK has requested that provisions allowing for drain-back of waterflood water be
included in the Permit, as it may be necessary during maintenance or repairs.

DEC concurs that draining the waterflood pipeline should be considered as a contingent
discharge in the Permit. However, this contingent discharge must not contain the waterflood
conditioning chemicals discussed above to ensure the discharge would not cause, or contribute
to, an excursion of water quality criteria. Without chemical additives, temperature is the only
parameter of concern and limiting drain-back duration ensures the weekly average receiving
water temperature will not increase more than 1 degree Celsius (°C), which is the governing
marine water quality criterion. Hence, short-duration discharges (e.g., approximately 48 hours or
less) of heated drain-back without chemical additions poses no reasonable potential to cause, or
contribute to, an excursion of applicable water quality criteria. See Sections 4.3.11 and 7.3.2 for
more information. Because the piping layout would need to be modified to create a discharge to
the receiving water, DEC will require a plan review under 18 AAC 72.200 that includes
reviewing the piping reconfiguration and procedures ensuring the drain-back is devoid of
waterflood conditioning chemicals.

POW Description: Prior to being transferred to the POW, raw seawater may be treated in a
clarifier, including clarifying agents as needed for high sediment loads during summer months.
Otherwise, the seawater is pretreated through the STP strainers and transferred to the POW just
upstream of the STP heaters. The seawater is heated using closed-loop heat exchangers and is
injected with flocculants and coagulants prior to the flocculation tank and multimedia filters

AKO0038661 — Hilcorp Alaska, LLC, Endicott Operations Page 4 of 29



(Appendix A, Figure 6). The seawater may then be injected with antiscalant and foam inhibitor
prior to the RO system to reduce fouling of the membranes and extend the operational life of the
membranes until periodic cleaning becomes necessary. To restore fouled membranes, citric acid
is cycled through to remove mineral deposits and the batch of acidic cleaning fluid is neutralized
in a tank prior to discharging. Backwash from both the flocculation tank and multimedia filters
form the STP is commingled with reject water from the RO system to comprise internal Outfall
002A (See Section 2.1.2.3). The design discharge rate for the RO reject wastewater is 40,000
gallons per day (gpd) and is very small (0.04 mgd) when compared to the flow from the STP (3.0
mgd).

As a final conditioning step after the RO system, corrosion inhibitors, pH buffering agents, and
calcium hypochlorite are added to make potable water and stored in a potable water tank for
distribution to living quarters. A small amount of utility water is also used to maintain levels in
the firewater tank after fire testing. None of the potable water conditioning chemicals are
introduced into the wastewater stream from the POW and discharged. After treatment, the POW
wastewater 1s mixed with the STP wastewater before being combined with internal Outfall 002B
— Domestic Wastewater and discharged through Outfall 001A. Although the total flow from the
STP represents 99 percent (%) of the total combined flow, the characteristics of the STP and the
POW have been shown to be similar such that using data from one waste stream to represent the
commingled is acceptable so long as derived limits are attainable until additional data is
obtained.

2.1.2.2 Outfall 002B — Domestic Wastewater Description

The sewage treated in the WWTP is from the onsite MPI collection system and trucked from SDI
living quarters, which is offsite. Other sources of raw domestic wastewater could similarly be
received by truck at the facility, treated, and discharged so long as the rated capacity of the
WWTP is not exceeded and the introduced sewage does not contain illicit pollutants. Although
the current approved WWTP design flow in the Permit is 40,000 gpd to match the water demand,
DEC understands that actual design capacity of the WWTP is 75,000 gpd. However, HAK does
not currently anticipate a need to increase the authorized discharge based on current operations.

Incoming (influent) sewage is initially processed by rotary screens to remove solids. Sewage
screenings are trucked to the North Slope Borough Solid Waste Landfill under the State of
Alaska permit SW1A008-27 (Oxbow Landfill) along with waste activated sludge from biological
treatment. The screened influent sewage flows sequentially into an equalization basin, an
aeration/biological treatment tank, a clarifier/filtration tank, a chlorine contact tank, and a
dechlorination chamber (See Appendix A, Figure 7). After the final treatment step, dechlorinated
effluent from internal Outfall 002B is commingled with internal Outfall 002A effluent, then
discharged through combined Outfall 001A.

2.1.2.3 Combined Outfall 001A

Outfall 001A includes a combination of discharges from Outfall 002A — STP/POW and

Outfall 002B — Domestic Wastewater. Outfall 001 A physically consists of a buried 12-inch
diameter pipeline oriented in a northeast direction and extends approximately 150 meters (m) or
492 feet (ft) offshore in 4 m (13 ft) of water. Outfall 001A terminates with a 15.25 m (50 ft) long

AKO0038661 — Hilcorp Alaska, LLC, Endicott Operations Page 5 of 29



multiport diffuser, seven 3-inch ports equally spaced, angled at 45 degrees, 6 inches from the
bottom and directed parallel to the shoreline and prevailing current in a southeasterly direction.
Because of the multiple commingled effluents, Water Quality-based Effluent Limits (WQBELSs)
must be calculated using mass balance. Whereas, Technology-based Effluent Limits (TBELSs)
must be met prior to commingling.

2.1.3 Outfall 003A — Continuous Flush System Description
Outfall 003A - CFS is not operational unless the Endicott STP or POW operations restart to
provide Endicott or Liberty with waterflood for EOR or if volumes of potable water for camp
personnel or non-potable water for utilities increases. The system was originally intended to
function as a marine life bypass but is more recently used to prevent marine kelp from
accumulating in the intake basin and to provide freeze protection. This process stream is not
injected with any chemicals but encounters incidental heating as the water passes through the STP.
The CFS discharges through a 16-inch line that flares to a 20-inch port at the terminus (See
Appendix A, Figure 3 and Figure 8).

2.2 Effluent Characterization

Effluent characterization is complex for this Permit due to the combination of commingling and
intermittent or contingent discharges. For example, Outfall 003A is a distinct, stand-alone outfall but
has not discharged for some time. Whereas, internal Outfall 002A combines the STP and POW and
then combines with internal Outfall 002B — Domestic Wastewater to result in overall discharge 001A.
Note that Outfall 002A (POW and STP) did not discharge during the previous permit term but Outfall
002B did. Therefore, similar to the 2018 Permit, DEC uses some historical data collected and reported
previously for Outfall 002A. Data for the continuous flush system (003A) uses the most recent three
years available (January 1, 2004 to November 30, 2006) when the STP was last operating. Although
the STP was operational during that time and data is available, the data does not represent daily
temperature differences between the receiving water and the effluent necessary for consistency in
statistical evaluation and likely underrepresents the maxima. Therefore, DEC uses the most recent data
from the POW from 2011 to 2014, which results in a conservative maximum. This duplicates the same
data from the previous Permit given there is no new data to consider. Meanwhile, Outfall 002B
effluent characterization data is from the previous permit term from November 1, 2018 through
December 31, 2022. Effluent characterization in the following sections are based on data compiled
from discharge monitoring reports (DMRs), information provided in the application, or subsequent
data submitted by the permittee upon DEC request. Based on these data sources and constraints, the
following sections provide characterization of the effluent quality.

2.2.1 Characterization of Internal Outfall 002A
Review of DMR data from January 1, 2011 through December 31, 2014 included the following
parameters:

e flow reported in gpd, pH in standard units (SU),
e TRC in micrograms per liter (ug/L), and
e temperature difference (AT) in °C.

AKO0038661 — Hilcorp Alaska, LLC, Endicott Operations Page 6 of 29



For AT, the marine water quality criteria is based on the difference between the effluent and the
ambient receiving water conditions, where the effluent must not have more than a 1°C increase
over the ambient receiving water over a weekly duration. To provide a direct comparison with
marine water quality criteria and limits from the 2018 Permit for temperature, DEC uses AT as the
parameter of concern, which is the effluent temperature minus the simultaneous receiving water
ambient temperature. Because the receiving water temperature is measured continuously along
with the effluent temperature, AT does not require monitoring at the boundary of the mixing zone,
which is not a practicable approach. Furthermore, only positive AT values were analyzed because
zero and negative values do not result in lowering of water quality of the receiving water per
application of 18 AAC 70 — Alaska Water Quality Standards (WQS) for temperature.

Although the 2018 Permit required monitoring for chronic whole effluent toxicity (WET) if